INVESTIGATION
0OfF THE

Ci1tTy 0OfF SANTA BARBARA

SEWAGE TREATMENT FACcILITIES

- Surveillance and Analysis Division

United States Environmental Protection Agency
Region IX
San Francisco, CA 94111

Report No: 001-73



INVESTIGATION OF THE CITY OF SANTA BARBARA
SEWAGE TREATMENT FACILITIES

March 1973

Surveillance & Analysis Division
U.S. Environmental Protection Agency, Region IX
San Francisco, CA 94111



-

TABLE OF CONTENTS

Section

I.

IT.

IIT.

Iv.

VII.

Introduction

A. Statement of Problem

B. Purpose of Investigation
C. Acknowledgements

Procedures

A. Physical Description of Plant
B. Investigation

Findings and Discussion

A. Operation and Maintenance
B. Monitoring

C. Physical Considerations

D. Data Evaluation

Conclusions and Recommendations

A. Conclusions
B. Recommendations

Tables

Figures

Appendix

Plan Drawing of Santa Barbara STP

Calculations - Digester Loading
Raw Data

w

'~ =0

13
14

16-18

19-28



Number

II.

III.

-ii-

LIST OF TABLES

Page
Maintenance Schedule 16
Monitoring Schedule 17

Effect of Digester Supernatant 18
Return on Effluent Quality



Number

10

-iii-

LIST OF FIGURES

Effluent Flow vs Time

Effluent Flow vs Time

Total Organic Carbon Concentration vs Time

Total Organic Carbon Per Cent Removal vs
Time

Suspended Solids Concentration vs Time
Suspended Solids Per Cent Removal vs Time
Settleable Solids Concentration vs Time
Settleable Solids Per Cent Removal vs Time
Surface and Weir Overflow Rates vs Flow

Biochemical Oxygen Demand Concentration vs
Total Organic Carbon Concentration

22

23
24
25
26
27
28



INVESTIGATION OF THE CITY OF SANTA BAFRBARA
SEWAGE TREATMENT FACILITIES

I. Introduction

A,

Statement of Problem

At the request of the California State Water
Resources Control Board, the Environmental
Protection Agency (EPA) provided technical
assistance to evaluate the sewage treatment
plant at the Citv of Santa Barbara. Because
of the overloaded condition of this plant,
the city had been under a sewer connection
ban for some time. Concern has been focused
on the Santa Barbara STP because of the recent
lifting of the connection ban by the Central
Coast Regional Water Quality Control Board.

Purpose of Investigation

The objectives of this investigation were: 1) to
evaluate the performance of this facility; 2) to
evaluate the physical structure of the plant and
recommend needed interim improvements, and 3) to
evaluate the operation of the treatment processes
and recommend needed changes.

Acknowledgements

The principal investigator for this investigation
was Daryl G. DeRuiter, Sanitary Engineer,
Surveillance & Analysis Division (S&A). He was
assisted in the field by Robert C. Tauer,
Chemist, and Gary D. Thompson, Physical Science
Aide, also of S&A.

A special word of appreciation is extended to
Alfred E. Clancy, Sanitation Superintencent and
James E. Tulk, Plant Supervisor of the City of
Santa Barbara STP for their complete cocperation

and assistance in conducting the survey.

II. Procedures

A.

Physical Description of Plant

The Santa Barbara STP is a conventional primary
treatment system (design flow: 8 MGD) with two
sedimentation tanks and a two-stage digester as
the principal components. (See Appendix for
schematic of plant.) Raw sewage is



-2-

collected and transported via a separate sewer
system and enters the plant through a 42-inch
gravity line. A certain portion of the raw

sewage passes through a barminutor with the excess
channeled through a bar screen with l-inch openings.
The screened sewage enters a wet well from which

it is pumped by a series of single-speed pumps
through an 18-inch force main to the primary
clarifiers. The sizes of the four raw sewage pumps
are: one 25-hp (1600 gpm), two 50-hp (3200 gpm),
and one 75-hp (5000 gpm). These pumps switch on
and off automatically by a level sensing device
located in the wet well.

The primary clarifiers are eighty feet in diameter
with a twelve foot sidewall depth and have a twelve-
to-one slope to the sludge cone in the center. A
single overflow weir is located along the outer
perimeter of the clarifier. Each of the clarifiers
is equipped with a scum baffle and scum collection
box. Sludge is mechanically scraped to the sludge
cone. A 45-foot diameter baffle extends to a

depth of approximately nine feet. Air diffusers
were initially installed within these baffles

and the units were operated as combined aerator-
clarifiers, but this practice has been discontinued.

At design flow of eight MGD (four MGD to each
clarifier), the surface overflow rate is 870
gallons per feet per day, the weir overflow rate
is 16,650 gallons per square foot per day and the:
detention time is 2.80 hours. Figure 9 shows the
relationship between the surface and the weir
overflow rates vs flow. It is important to note
that the zone enclosed by the baffle plate is
quite turbulent and should for all practical
purposes be neglected in computing the surface
overflow rate. Figure 9 also shows the effect of
neglecting this zone.

Clarifier sludge is pumped to the digesters
through an eight-inch line with a Venturi meter

by two centrifigal pumps with a screw feed
mechanism which also serves to cut rags and

other materials which escape the bar screen.

Each pump is driven by a five-horsepower variable
speed motor with a 75-gallon-per-minute capacity.



-3~

Each digester has a diameter of sixty-five

feet and a 28~foot sidewall depth which yields

a volume 93,000 cubic feet. Mixing capability
by means of gas recirculation is being added to
the primary digester. Both digesters have
heating and recirculation capabilities, although
only one of the digesters can be heated and
recirculated at a time. Sludge drying beds are
available on the plant site, but the capacity is
guite restricted due to limited available land
area.

An 18-inch diameter centrifuge with a rated
capacity of 500 pounds per hour is located near
clarifier number 2, but this unit has not been
used for the past three years because it has
failed to operate efficiently and odors from this
process were responsible for many complaints.

Chlorine is added to the clarifier effluent at
the upstream end of a Parshall flume, which was
the only functioning meter at the plant at the
time of the investigation. The effluent from the
Parshall flume passes through a small "mixing"
chamber prior to discharge to the outfall. The
chlorinator capacity is 4000 pounds per day (both
ligquid and gaseous chlorine are used) and is
manually operated.

The chlorinated effluent is discharged to the

Santa Barbara Channel through a 42-inch reinforced
concrete pipe to a point 3430 feet from shore at a
depth of 42 feet. A 300 foot corregated metal pipe
diffuser with 6 -inch diameter portholes placed

on successive alternate sides was added in 1963.

The present auxiliary power supply consists of
a 110-hp Fairbank Morse 2-cycle diesel engine
which is connected only to the number 4 pump
(75-hp, 500 gpm capacity).

Investigation

The EPA conducted a three-daysampling survey
on February 6-8, 1973. Plant influent and
effluent samples were collected hourly from
3:30 am through 2:30 pm (peak flow conditions).
Primary sludge samples were drawn during



. =4-

scheduled sludge removal from the clarifier
during both work shifts (8:00 am to midnight) .
Digester supernatant samples were collected
during the early evening hours while it was
returned to the headworks and clarifier effluent
samples were collected after the digester super-
natant had reached the effluent.

Emphasis was placed upon aperformance determina-
tion of the two principal components--the

primary clarifiers and the digesters. The
efficiency of the clarifiers was determined by a
comparison of the influent and effluent samples.
Each clarifier was sampled for individual efficiency;
the parameters used in this evaluation were settle-
able and suspended solids. Because of the limited
number of BOD samples that could be analyzed in

the field, an attempt was made at.correlating BOD
with total organic carbon (TOC).

Primary sludges were sampled for total and
volatile solids content for two purposes. Total
solids data was to give an indication of the
effectiveness of the sludge pumping program and
volatile solids data was collected as a measure
of digester loading.

Total and volatile solids data were collected on
the digester influent (primary sludge), digester
sludge withdrawn, and supernatant in order to
perform a mass balance analysis of volatile solids
reduction in the clarifiers.

TOC, BOD, suspended solids and settleable solids
analyses were performed on the digester supernatant
to determine if the return of this supernatant to
the headworks had any degrading effect on the

final effluent quality.

Other information was gathered by observation of
equipment and operational control methods, in-
spection of plant records, and discussions with
plant personnel.

III. Findings and Discussion

A'

Operation and Maintenance

Personnel associated with the operation and
maintenance of the Santa Barbara sewage treatment
facilities are identified as follows:



Number

1

[N o

Title Duties
Sanitation Supt. Organization and supervision
of all city sanitation
facilities.

Plant Supervisor Supervision of sewage treat-
ment plant.

Operators Routine operation & mainten-
ance of sewage treatment
plant.

Maintenance Man IITI )
Maintenance Men I )Repair sewer lines

Maintenance Man III ) Hauls digester sludge to
disvosal area.

Maintenance Men I Temporary workers on the
Public Employee Program
(assigned duties as needed).

Sewer Maintenance )Maintenance of pump stations;
Foreman rodding, sealing, and cleaning
of sewer lines; trouble-shoot-
Sewer Maintenance )ing ’
Crewmen

Routine maintenance work is performed only during
the main shift (8:00 am to 4:00 pm) as detailed
in the schedule in Table I. One operator is
assigned to the night shift (4:00 pm to midnight)
with principal duties limited to pumping sludge
from the clarifiers and to return digester super-
natant after the plant flow has receded.

The bar screen is raked two or three times during
peak flows and occasionally as needed. The raw
sewage pumps operate automatically except when

an operator washes down the wet well and manually
turns on extra pumps to lower the water level in
the wet well.

Dow A-23 anionic polymer is added daily from
6:00 am until 1:30 pm at a dose rate of 0.5 ppm
to the headworks and 0.25 ppm in each raw sewage
force main just ahead of the clarifiers. Plans



-6~

are being made to add aluminum sulfate to the
headworks and Dow A~-23 anionic polymer just
ahead of the clarifiers. A dried bacterial
culture manufactured by BIO-CON is also added
to the wet well for biodegradation of grease.

Primary sludge is pumped to the digester hourly
during the two shifts. The pumps are manually
operated and pumping is terminated when the
sludge consistency becomes watery as visually
determined. The scum boxes are pumped to the
digester three times daily.

Digester sludge is presently being hauled by
tank truck to a private land disposal area.

The quantity disposed of generally depends upon
when the tank truck can operate (since it cannot
spread the sludge during muddy conditions) and
how many loads can be hauled in one day.
Digester supernatant is returned to the head-
works during the evening (generally around

8:00 pm when the plant flows have diminished),
and the quantity depends upon how much will
have to be returned to lower the digester 1lid
to a specified level.

At the time of the survey, anhydrous ammonia was
added to the secondary digester from 8:00 am
until midnight for pH control. The dosage rate
during the survey was 227 pounds NH; per day
(average over a 6-day period).

Chlorine dosage rates are manually controlled
and are rarely changed. The dosage is set at
20-25 ppm at the design flow rate of eight MGD.
Chlorine residuals have recently been determined
only once every week or two at a point one
quarter mile from the plant (approximately